
Pilot Testing Reveals Alternative Methods to Meet Wisconsin’s Low 
Level Phosphorus Limits 
 
Rachel M. Lee1*, Jane M. Carlson1, Jeremy Bril2, Jeremy Cramer3, Jeff Harenda4 
 
1Strand Associates, Inc.®, Madison, Wisconsin 
2Fehr Graham - Engineering & Environmental, West Union, Iowa 
3Water Pollution Control Plant, City of Fond du Lac, Wisconsin 
4Wastewater Treatment Plant, City of Waukesha, Wisconsin 
* Email: rachel.lee@strand.com 
 
 
ABSTRACT 
 
As part of ongoing efforts to develop a Study of Feasible Alternatives, the City of Fond du Lac, 
Wisconsin and the City of Waukesha, Wisconsin conducted four separate pilot studies to explore 
options for meeting upcoming ultra-low total phosphorus (TP) limits in the State of Wisconsin. 
The tests included multipoint chemical feed using ferric chloride, phosphorus removal using 
SorbX®-100, Blue Water Technologies BluePRO® filters, and Evoqua Water Technologies 
LLC’s CoMag® ballasted-flocculation system. The primary goal of the tests was to demonstrate 
the ability to consistently meet the potential TP discharge limit of 0.04 milligrams per liter 
(mg/L) for Fond du Lac and 0.075 mg/L for Waukesha. The pilot tests took place in 2013, 2014, 
and 2015. 
 
 
The multipoint chemical feed and SorbX®-100 pilot tests either did not meet the target or 
experienced reliability issues in meeting the target. The BluePRO® and CoMag® systems both 
reliably met the effluent target concentration.  
 
 
KEYWORDS: Advanced phosphorus removal, multipoint chemical feed, SorbX®-100, 
BluePRO® system, CoMag® system, magnetite ballasted settling, pilot study, water quality based 
effluent limit 
 
 
INTRODUCTION 
 
Nutrients including TP and nitrogen are essential for life. However, excessive nutrients in 
surface waters can lead to excessive aquatic plant and algae growth. This, in turn, can create 
unfavorable conditions for recreation and cause reductions in dissolved oxygen to levels that are 
harmful to aquatic life. 
 
 
Recognizing the prevalence of excessive nutrients in surface waters, the United States 
Environmental Protection Agency (USEPA) in 2000 issued recommendations for state nutrient 
water quality standards (USEPAa, 2000 and USEPAb, 2000). Most states, including Wisconsin, 

WEFTEC 2015 

Copyright ©2015 Water Environmental Federation
3238

mailto:rachel.lee@strand.com


have elected to develop their own criteria using state-specific scientific approaches that attempt 
to link nutrient concentrations to biological or recreational impact. In 2010, the Wisconsin 
Department of Natural Resources (WDNR) adopted numeric TP criteria for all surface waters 
throughout the state (WDNR, 2010). These standards establish how much phosphorus can be in a 
body of water without having negative effects, such as contributing to excessive algae growth. 
The adopted criteria are provided in Table 1. 
 
 
Table 1. Phosphorus Criteria for Wisconsin Surface Waters. 
Waterbody Type Criterion, mg/L 
Rivers (non-wadeable) 0.1 
Streams 0.075 
Reservoirs 0.03-0.04 
Inland Lakes 0.015-0.04 
Great Lakes 0.005-0.007 
 
 
Lower standards for TP in a water body result in more stringent discharge limits on the amount 
of TP that a water resource recovery center (WRRC) may discharge into that water body. As a 
part of the new regulations, the WDNR included a conservation of mass calculation for 
determining water quality-based effluent limits (WQBELs) from the criteria (WDNR, 2011). 
With this approach, if the upstream concentration of TP exceeds the criterion, the WQBEL will 
be set equal to the criterion. Each community in Wisconsin faces a different set of constraints 
and time frames affecting the available options to address the new TP rules. Some point source 
facilities may have to undergo major upgrades (WDNRa, 2012) to meet TP discharge limits, 
which have been as low as 0.03 mg/L as a 6-month average in permits reissued to date. 
 
 
The Fond du Lac WRRC is designed to treat 37,100 cubic meters per day (m3/d [9.8 million 
gallons per day (mgd)]) average daily flow with a discharge to Lake Winnebago. According to 
the WDNR, the lake has a water quality criterion of 0.04 mg/L. The Fond du Lac WRRC utilizes 
fine screens, grit removal, primary clarification, activated sludge with total N removal, secondary 
clarification, and ultraviolet (UV) disinfection. Historically, the Fond du Lac WRRC adds 
aluminum sulfate (alum) to the primary and secondary clarifiers to achieve an interim TP 
effluent limit of 1.0 mg/L. Like many wastewater treatment facilities in Wisconsin, the Fond du 
Lac WRRC’s discharge permit was recently reissued with an extremely low TP limit. Because 
the Fond du Lac WRRC discharges to Lake Winnebago, and the current TP concentration in the 
lake is above the established criterion, the Fond du Lac WRRC is required to meet a future 6-
month average limit of 0.04 mg/L. 
 
 
The Waukesha WRRC is designed to treat 53,000 m3/d [14 mgd] average daily flow with a 
discharge to the Illinois-Fox River in Wisconsin. According to the WDNR, the river has a water 
quality criterion of 0.075 mg/L. The Waukesha WRRC utilizes fine screens, grit removal, 
primary clarification, activated sludge, secondary clarification, tertiary clarification 
(“coagulation basins”), sand filtration, and UV disinfection. Currently, the Waukesha WRRC 

WEFTEC 2015 

Copyright ©2015 Water Environmental Federation
3239



adds ferric chloride to the secondary clarifiers and coagulation basins to achieve an interim TP 
effluent limit of 0.7 mg/L. Like many wastewater treatment facilities in Wisconsin, the 
Waukesha WRRC’s discharge permit was recently reissued with an extremely low TP limit. 
Because the Waukesha WRRC discharges to the Illinois-Fox River, and the current TP 
concentration in the river is above the established criterion, the Waukesha WRRC is required to 
meet a future 6-month average limit of 0.075 mg/L. 
 
 
Given that nearly all WRRCs will require physical modifications to meet these ultra-low effluent 
TP levels, the WDNR has provided a compliance schedule in the latest Wisconsin Pollutant 
Discharge Elimination System (WPDES) permit to comply with the future limit (WDNRb, 
2012). The Fond du Lac and Waukesha WRRC’s compliance schedules are provided in Table 2. 
 
 
Table 2. The Fond du Lac and Waukesha WRRC’s WPDES Phosphorus Compliance 
Schedules. 
Item Date  
Facility Fond du Lac  Waukesha 
Permit Effective 1/1/13 6/30/13 
Operational Evaluation Report  12/31/13 6/30/14 
Study of Feasible Alternatives:   
  Start 12/31/13 6/30/14 
  Status Report 12/31/14 6/30/15 
  Preliminary Compliance Plan 12/31/15 6/30/16 
  Final Compliance Plan 12/31/16 6/30/17 
Achieve Compliance with WQBEL 1/1/2022 6/30/2020 
 
 
The first step in the compliance schedule is the Operational Evaluation Reports (OER), which 
was completed in 2013 and 2014 for Fond du Lac and Waukesha, respectively. The purpose of 
each OER was to determine whether effluent TP could be reduced through source reduction, 
operational improvements and/or minor facility modifications. As a result of the OERs, several 
optimization actions were proposed, including the collection of additional TP data [WRRC side 
streams, hauled wastes, etc.], working with contributing sources (industries and businesses) to 
minimize TP loads, optimizing/increasing chemical addition for TP removal, and evaluating 
biological phosphorus removal (Fond du Lac WRRC only). Even with these proposed 
optimization actions, the results of the OERs indicated that it would not be possible for the Fond 
du Lac WRRC or the Waukesha WRRC to comply with the future TP WQBEL. Therefore, 
WRRC staffs began evaluating additional compliance options in 2013 and 2014 as part of the 
Study of Feasible Alternatives. 
 
The Study of Feasible Alternatives includes the evaluation of compliance options to achieve the 
TP WQBEL, including advanced TP treatment technologies, watershed-based strategies, and 
regulatory alternatives. The City of Fond du Lac and City of Waukesha have considered 
numerous technologies for advanced TP removal. Many of these are relatively new technologies 

WEFTEC 2015 

Copyright ©2015 Water Environmental Federation
3240



that are only being used full-scale at a few facilities around the country. To validate the viability 
and applicability of these technologies, Fond du Lac and Waukesha have performed pilot testing 
of four of these technologies, which will be highlighted in this paper, and are as follows:  
 
 

• Test A - The Waukesha WRRC tested full-scale application of multipoint chemical feed 
using ferric chloride, combined with existing tertiary clarification and filtration. 

• Test B - The Fond du Lac WRRC completed a full-scale chemical phosphorus removal 
test using SorbX®-100 to determine the lowest concentration of TP that could be reliably 
achieved with this compound and without tertiary treatment facilities. 

• Test C - The Waukesha WRRC completed a pilot study of the Blue Water Technologies 
BluePRO® filters. 

• Test D - The Fond du Lac WRRC completed a pilot study of the Evoqua Water 
Technologies LLC CoMag® ballasted-flocculation system. 

 
 
METHODOLOGY 
 
Test A  
 
The Waukesha WRRC treatment process includes primary clarifiers, secondary clarifiers 
following activated sludge treatment, tertiary coagulation/clarification basins, and sand filters as 
key parts of the process that allow for solids separation. The overall treatment process is shown 
in Figure 1. Traditionally ferric chloride has been applied to the mixing chambers upstream of 
the coagulation basins, and TP was settled in the coagulation basins with carryover removed in 
the sand filters. Sludge from the coagulation basins is returned to the primary influent upstream 
of the primary clarifiers, which allows residual ferric chloride to remove phosphorus in the 
primary clarifiers.  
 

 
Figure 1. City of Waukesha, Wisconsin, WRRC Process Schematic. 
 
 

WEFTEC 2015 

Copyright ©2015 Water Environmental Federation
3241



During this pilot test, the ferric chloride feed was split between the traditional application point 
upstream of the coagulation basins and the aerated channel downstream of the aeration basins. 
The pilot study was initiated in December 2014 and continued through April 2015. Data from 
January 15, 2015, through January 30, 2015, has been omitted because of a chemical feed pump 
malfunction during this period. Throughout the test, orthophosphorus (OP) from the coagulation 
basin effluent and TP from the plant effluent were monitored.  
 
 
The Waukesha WRRC is operating at approximately two thirds of its average day hydraulic 
capacity. The filter sensitivity to hydraulic loading was tested three times during the multipoint 
chemical feed test. Filters were taken out of service for a limited numbers of days to see whether 
there were any changes in effluent phosphorus concentration. Filters were removed from service 
for the following dates: December 15 through 18, 2024, and February 23 through 26, March 2 
through 4, and April 11 through 14, 2015.  
 
 
Test B 
 
The City of Fond du Lac completed jar tests to evaluate the most appropriate phosphorus 
removal chemical (PRC). The City developed dose-response curves for alum (historical PRC 
being used at the WRRC), ferric chloride, an industrial aluminum byproduct, and a proprietary 
rare earth metal chloride (SorbX-100). These chemicals are shown in Figures 2 and 3. Based on 
the results of the jar tests, a full-scale chemical phosphorus removal test was completed using 
SorbX-100. The test was run for approximately 60 days, and SorbX-100 was added to attempt 
to meet target effluent phosphorus concentrations of 0.04 mg/L, 0.4 mg/L, and 0.8 mg/L.  
  

WEFTEC 2015 

Copyright ©2015 Water Environmental Federation
3242



 
Figure 2. City of Fond du Lac, Wisconsin, Left to Right – Ferric Chloride, Alum, 
SorbX®-100. 
 
 

 
Figure 3. City of Fond du Lac, Wisconsin, Jar Test Aluminum Byproduct. 